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ITEM |[PART NO. DESCRIPTION QTY. WEIGHT — — DEF;ECV;L%S’\I — ——
1 |CWM.01 L-BRACKET 2 5.60 LBS '
2 |MT-653-63 Plain End Pipe(SEE TABLE) 1 - . RS e L
3 |MTF91151.01 CORNER MOUNT ANGLE 4 12.28 LBS C UPDATE SERIES TABLE MSM 11/09/09
4 |MTF91151.02 | CORNER MOUNT BACKING PLATE 4 6.83 LBS D UPDATE BOM MSM 07/13/10
5 |GUB-4456 1/2" X 4-5/8" X 6-1/2" GALV U-BOLT 4 1.30 LBS
6 |MT-381 5/8" X 12" THREADED ROD 8 1.04 LBS
7 |GWEF-05 5/8" GALV FLAT WASHER 20 0.04 LBS
8 |GWL-05 5/8" GALV LOCK WASHER 16 0.03 LBS
9 |GN-05 5/8" GALV HEX NUT 16 0.04 LBS
10 |GB-0516A 5/8" X 1-3/4" GALV BOLT KIT (A325) 4 0.24 LBS
PART NO. WEIGHT PIPE HARDWARE KIT | U-BOLT
CW-M4-63 163 MT-653-63 CWM4H GUB-4456
CW-M4-96 194 MT-654-96 CWM4H GUB-4456
CW-M3-60 141.1 MT54760 CWM3H GUB-4355
CW-M3-96 163.9 MT54796 CWM3H GUB-4355
CW-M2-63 122.5 MT-650-63 CWM2H GUB-4240
CW-M2-96 137 MT-651-96 CWM2H GUB-4240
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